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4mmEFUIREE L,
3. RB#HER Table 1 - Test result of SFRPCC
OrLvva Properties of fresh concrete
arzy—t Concrete | Fibre ! Flow | Mania- Air Unit
Batch type content|{ Slump| table| bilimeter !content| weight 3
TN 0 % 35 mm| 13.7cm 12/15/20sec 4.5% | 2.28 ton/m
TOS Epox 0.5 23 1n.,2 | 15/18/31 2.7 {2.34
T10* poxy 1.0 11 7.0 | 30/40/75 2.3 |2.36
T15" 1.5 23 5.6 | 60/90/240 2.5 |2.38
KT0 0 18 8.0 | 15/17/25 3.0 {2.35
KT05 Erox 0.5 3 3.0 | 40/50/100 3.6 2,37
krin*| PPO¥Y 1.0 11 5.1 | 30/40/75 2.6 | 2.40
KT15" 1.5 1 3.9 | 60/180/420 1.5 |2.44
SBO 0 - - - 4,3 12,25
SBOS SBR 0.5 59 7.4} 5/7/20 3.2 }2.27
SB1n* latex 1.0 51 16.3 | 7/10/20 3.2 |2.32
SB15* 1.5 10 5.5 | 65/1n8/- 2.7 12.37
SAD ] 57.5 1 11.n i2/3/5 6.8 ]2.18
SANS SAR 0.5 3 n.2 1 90/-/- 3.9 [2.28
SA10" latex 1.0 1 0.9 | 300/-/- 4.1 12,32
SA15" 1.5 0 3.0 — £,2 12,39
cco Conven— 0 18 13.7 {15/17/27 2.7 (2.31
tional conc.
» w/c=0.50& Ltz
Owfl: Table 2 - Summary of test results for
235y 28-day old concrete
Compressive | Direct ten— Flexural | Impact strength | Toughness
Batch strength sile strength| strength | (falling ball ) index
T0 22.9 Mpa 2.27 Mpa 3.51 Mpa 2/ 2 -
TO5 27.8 2.60 4,69 2.5/ 7 31.1
T10 26.1 3.08 6.64 7.5/ 38 63.6
T15 23.1 2.74 6.67 25 /130.5 -
KT0 38.0 2.76 5.29 1.5/ 1.5 -
KT05 41.7 2.02 5.30 1.5/ 17.5 22.0
KT10 39.7 2.69 11.11 4 [ 72.5 37.5
KT15 45,6 4,31 15.87 40.5/386.5 469.7
SBO 41,2 2.37 442 1.5/ 2 -
SBOS 39.4 2,74 5.38 2 /14,5 32.9
SB10 41,2 2.98 7.29 6 / 54 62.1
SB15 38.6 3.51 11.88 48,5/308 -
SAQ 25.5 2.38 4,39 2.5/ 2.5 -
SA05 42.8 2.96 5.92 3 / 11.5 48.6
SA1D 33.4 2.99 7.83 4.5/ 46.5 109.7
SAlS5 41.7 3.69 10.51 16 /329.5 -
CCO 45,4 2.49 4,49 1/ 1 -
. F2d SEHORBOBEHEATIR. SFRPCCORBARORREIZ. MEBBHICHID, = FFv 1V
>ETAT—ERELSTFR/. SEMEAHE BEa>2 ) -+ D384, SHOHED
Bohd, T, TICEHLTE. SFTEOEMCH LW EHEHMNMBREONEZHE, KTV Y —X
EHRESTRY /. SHCNBEWERVUMNREFES BRSO,
5. &%XHE [1) ACI 544 Committee,"Measurement of Properties of FRC,"ACI Journal,Proc.
V.75,No.7,July 1978,pp.283-289.
2) R.Lesage,"Etude Experimentale de la Mise en Place du Beton Frais," Rapp-
ort de recherche no.37,Juin 1974,
3) C.H.Henager,"Steel Fibrous Concrete," proc. of the Symp.on FC,April '80.
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